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Product Packing List 
Product:    SDHQ-14-1206-G6 

Description:  2021+ Ford Bronco A-Pillar Light Mounts 
 
  (1) Driver Side Mount      SDHQ-14-1206-G6-A 
  (1) Passenger Side Mount             SDHQ-14-1206-G6-B 
  (1) Hardware Package      SDHQ-14-1206-G6-HP 
   (4) M6 – 1mm x 25mm Tamper Resistant S.S. Button Head Bolts 
   (8) ¼” S.S. Washers 
   (2) ¼” – 20 x ¾” S.S. Hex Head Bolts  
   (2) ¼” – 20 S.S. Locknuts 
   (2) 3D Printed Spacers  
   (1) T27 Tamper Resistant Torx Bit 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Inspected and Packaged By:        Date:     
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INSTALLATION INSTRUCTIONS 
Product:    SDHQ-14-1206-G6 

Description:  2021+ Ford Bronco A-Pillar Light Mounts 

 

Tech Notes 
 No cutting or drilling required 

 Fits up to a 4 1/2” Cannon or XL80/LP4 sized light 
 Use Anti-Seize Lubricant on all stainless steel hardware 

 Approximate Install Time: 30 - 45 Minutes 

 
***READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION! *** 

Parts List Hardware List Required Tools 
(1) Driver Side Mount  
      SDHQ-14-1206-G6-A 
(1) Passenger Side Mount 
      SDHQ-14-1206-G6-B 
 (1) Hardware Package 
      SDHQ-14-1206-G6-HP 
 

(4) M6 – 1.0 x 25mm T-R S.S. Button Head Bolts 
 (8) 1/4” S.S. Washers 

(2) 1/4” – 20 x ¾” S.S. Hex Head Bolts 
(2) 1/4” – 20 S.S. Locknuts 

(2) 3D Printed Spacers 
(1) T27 Tamper Resistant Torx Bit 

T30 Screw Driver/Bit 
T25 Screw Driver/Bit 
7/16” Wrench/Socket 
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Installation Instructions: 
 
1. Unbox your SDHQ 2021+ Bronco A-Pillar Light Mount Kit and lay the pieces out on a clean table. 
Check that all hardware is accounted for and present. 
  
2. Starting on the driver side of the vehicle remove the (2) factory torques bolts using a T25 and a 
T30 bit. Once removed place the supplied 3D printed spacer in the inner bolt hole as shown. 
 

 
 
3. Place the mount on top of the cowl lining up the (2) bolt holes and loosely threading in the supplied 
M6 bolts and washers using the supplied T27 bit. Adjust the mount as desired and tighten down the 
bolts. Repeat steps 2-3 for the passenger side mount shown to the left. 
 

      
 
4. The supplied ¼” hardware is used for locking the driver to passenger rotation of lights such as Baja 
Designs XL80 and LP4 Series Lights. Place the bolt through the outer slot of the light mount with a 
light installed and tighten down at desired angle of light projection.  
 

 
 

5. Finish wiring your lights and enjoy your new SDHQ Bronco A-Pillar Light Mounts! 
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***Double check all hardware is installed correctly and tight*** 
 

***Re-torque ALL bolts after 100 miles*** 
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